www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com

MONIKK=Y

Artikel Nr. / Item No. / Atricle No : 122000024 Kit / 124000025 RTR

Eangel/llengthlongliensi = me o - s e 410mm
BreitelsWidthi/dEaygeln = ol o e e e 250mm
Héhe'Helghty/gliaillesse gl ee s cnssoais o e 150mm

www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com



www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com

Rear arm mount-F

>

Rear arm mount-R

o o

Wing green / Wing blue

125001118

1pcs SA—R\
7o |
I

Motor Mount Column

TZ5001114 || 125

Rear shock tower

OOO OOO

Rear brace mount

125001122 e
(©) (| — 2 Sco
Battery column @ D‘ M3x14 Screw

M3x3 Screw
om

e | s |

5x7 Top shaft spacer

125000490

~|[ 125000406 ] [ 125000407
© (e 12.5x25 Screw >

@ M2.5 Nylon Nut

@Diﬁerential Nut Mount Frontichasals plals

" |[1250004%5 || 125000496 || 125000457 || 125000498
» % Steering block-L. @ 3.1x6x1 Plastic Washer nt aggr;: r?’l:)su;;etnsion
QgﬁﬁL-ﬁﬁ% 5 € Q\\‘ia”

’/ \\ Rear arm mount-F

Q : \’\ @/\-‘i'_’__’iﬁ \ Front upper suspension arm mount
C-type holder L C-type holder R [@7 Steering block-R o Caers Rear arm mount-R
125000502 1125000422
& @ Servo saver upper
l’*@1 Servo saver lower
&

Servo saver - L
4
&

125000511 |

Front brace mount

125000508 125000509

Rear body moun

/ @ Wing angie shim g

1 Servo Mount

Front bumper Motor guard Steering Steering servo  Steering
servo horn-F - horn-H  servo horn-S

Steering Rack
Wing bracket Battery column

www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com



www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com

125000512

125000513

|| 125000514

125000431

125000432

S

4.8 Ball End-Long

@Below Spring mount end

4.8 Ball End-Short M3x10 Screw Front rim Rear rim
125000438 © | || 125000434 = 125000437 125000438
| i aﬁ 5““---~ 7
| 9
Hexagonal ~ 2x9.8 Pin | |1.0Servospacer 15Sevospacer| |  Eront hinge pin barce Slipper pad Slipper hub
| 125000439 || 125000440 125000441 || 125000517 -
4.0 E-rin
@ : Buffer Nut 4@_“”9
@ D 2x9.8 Pin :
Slipper Spring 5x8x6.7 Top shaft spacer %me Wheslaxle Buffer column-A Buff;%%spring B
125000443 125000518 125000519 125000446
@ MSHO Screw
[
% Block Carrier @
3164 Tmbuckle i b fess Differential Spring
3x7x0.8 Washer Differential connecting hub - Short  Differential connecting hub - Long
125000447 125000448 125000449 125000450 125000520

\

009

Pinion Gear 21T 3x3 Screw

3x27.5 Hinge pin front outer

3x48 Hinge pin Rear inner

2.37mm Ball 17x23x1 Washer 2.6x6x3 Stop push ball bearing idler gear shaft
125000521 125000453 125000454 125000455 125000456
@ 2.3 E-ring / @ 2.3 E-ring @ 2.3 E-ring
[l ] l 0 IC ]

3x34.5 Hinge pin front inner

3x30.5 Hinge pin Rear outer

125000522 125000458 125000459 125000460 125000461
S~ Ofmm | Orm | Opm | &

o
Rear CVD Ball stud-Long Ball stud-Short

Ball stud-Silvery

5.8x6 Ball stud

| www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com



O .

3x42.5 Front Shock Absorber Shalk

@ 2.3 E-ring

5mm Plastic Ball stud

o D
3x51 Rear Shock Absorber Shaft

@ 2.3 E-ring

www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com

8x1 O-ring

Front damper case

top Spring mount end

Shock Absorber
upper cover-Plastic
=)

Shock Absorber
below cover-Plastic

© ¢ Shock Absorber
8x1 O-ring upper cover-Plastic

Rear damper case

—"
top Spring mount end

Shock Absorber
below cover-Plastic

Shock plston

3.1x1mm Plastic Washer
@ 2.8x1.9 O-ring
@ 3.5 Press washer

@ 1mm adjuster ring
@ 2mm adjuster ring
@ 3mm adjuster ring

5mm adjuster ring

VA

0

QN

VA

A

o

W

N—

Front Shock Absorber Spring

=

Diaphragm

Rear-tyre Rear-Sponge

\§ @ / /

Front-tyre

Front-Sponge

5x8x2.5 Contain oil ball bearing 2
10x15x4 Contain oil ball bearing

5x10x4 Contain oil ball bearing

3x6x2.5 Ball Bearing

3x7x0.8 Washer

@ (]mmZﬁxB Screw @ (_ 3x10 Screw

e |

:A@D-

3x22 Screw 3x8 Screw 3x15 Screw
@ Ol 3x5 Screw @ (— 312 Screw
3x25 Screw @ D.
@ 0- 3x8 Screw @ (Im 3x15 Screw 3x10 Screw 3x8 Screw
fesopboee ..

Front Shock Absorber

) e oA
SOOI &

DY

Rear Shock Absorber

o1

M4 Flanged Nylon Nut

A [[B M3 Nylon Nut

125000483

@ 2.3 E-ring
@ 4.0 E-ring

www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com




www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com:

Small clip

~

Antenna pipe set cover

Double-sided tape C

[{]

Antenna pipe set

C-Type-HoIder Degree - L C-Type-der 25 Degree - R

C-Type—HoIderDegree -L

C-Type- Holder 30 Degree -R

M3x3

Front arm mount 1Set

==

M2x5 Screw  5.1x8x0.2 Washer Hex mount

1125000310 R

125000311

Ea| [ 125000312 (|| 12500037,

Servo mount 2pcs

Front hinge pin brace

=

Brass battery tray 1pcs

T

Hard Shock Absorber Spring Set(Blue)

]

125000322

1125000319

1

Medium Shock Absorber Spring Set(R

:[:Iﬂmmmﬂﬁ Buggy CVD for ae rim

\\_///
1.6x11 Spring Pin  Aluminum Washer

O

5.1x8x0.2 Washer

125000318

s

2 :

Soft Shock Absorber Spring Set(Purple

1
]

- 125000321

I I~

Rear hub carriers

(R+1

I/ﬁll

©

Rear Hub 1 Degree-R

L +1 '

I

Rear Hub 1 Degree-L

Ceramic Ball 2.37mm

Carbon Front Shock Tower - Buggy

125000357 [&E|| 125000351 125000700 ER|| 125000701 ERE|| 125000702 K&
@ 9 9
3x3rew ﬂmOT 3x3 Screw 7=] 3x3 Screw

Aluminium Motor Gear-15T

| L]

Aluminium Motor Gear-16T | | Aluminium Motor Gear-17T

125000703 [&

125000704 [E&

125000705 K&

125000707 ER||

3x3 Screw|

Aluminium Motor Gear-18T

©
9
Screw

19T| 3x3sc

Aluminium Motor Gear-19T

9

3x3 Screw

lﬂﬂMﬂﬂl

Aluminium Motor Gear-20T

= <O
ZZT 3x3 Screw|

)

Aluminium Motor Gear-22T

www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com



www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com

ANN° ..
Track / City.
Event Date / /
1 High traction [0 Sandy O Soft dirt O Grass [0 Hard soll
O Clay [:|¥Vet O Dry O Dusty O Other
o AT el  Shock Mounting&Camber link | Front Shocks |
Toe-in (+)/Out (-) %

3
1 2

* # Washers
)

Ride height

mm
1.2
2

=
J

Bump Steep Spacer

Spring(color)
Caster 9 [Black
Camber g25° P O

b30°

# Washers
mm

t

P,

g1 oil wt
Piston #

Shock Mounting&Camber link
3

Rear Shocks

12
Wheelbase :
Aluminum(Opt
JLong Cambero (O & Spring(color)
[0 Medium * # Washers A OBlack
1 0 Short Normal = mm L
2 Qil wt
Piston #
1
2
Ride height
Front Tires&Wheels Rear Tires&Wheels
Front Tires Rear Tires
Inserts Wheels Inserts Wheels
- oner |
Servo Motor Wing
Esc Pinion/Spur / Wing Angle [J4° [10°
Batteries

Comments

Notes

www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com - www.midhobby.com



